ONLY.c Assembly Instructions Model No: T2-M100S Sofa Table
Hardware List
4PCS 5/16" Washer 3 4PCS 5/16"x1-3/4" Machine Bolts
4PCS 5/16" Spring Washer | 4 ? 1PCS 5/16" Large wrench
8PCS 1/4" Washer 7| @y | 8PCS 1/4"x5/8" Machine Bolts
8PCS 1/4" Spring Washer |8| @2 |4PCS Brackets

Parts List
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A | TABLE TOP 1PC|(B 4PC| C| FIXED SHELF 1PC
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Note 1:Two or more people are needed for assembly.

Step(1):Place Table Top (A) flat down on a soft surface such as a carpet. Use washer (1), spring washer (2),
machine bolf(3) to attach three legs (B) randomly to Table Top (A).

Step(2):Attach the fixed shelf (C) to Legs (B), with brackets (8) by using washer (5), spring washer (6)
machine bolt (7) Then use washer (5), spring washer (6),machine bolt (7),to attach to fixed shelf (C).

Step(3):Attach the last Leg (B) to Table Top (A), by using washer (1), spring washer (2), machine bolt (3)
Tighten Bolt with Large Wrench (4). Then repeat Step (2).

Assembly is now complete. Thank you for your purchase Step 2




